
Application Document Reference: 5.4.20.12
PINS Project Reference: WW010003
APFP Regulation No. 5(2)a

Appendix 20.12:Drainage 
Strategy

Revision No. 01
April 2023

Cambridge Waste Water Treatment Plant Relocation Project
Anglian Water Services Limited



Cambridge Waste Water Treatment Plant Relocation Project 
Drainage Strategy 

i 
 

Document Control     
Document title   Drainage Strategy 

Version No.   01 

Date Approved   28.01.23 

Date 1st Issued   30.01.23 

   
   

Version History     
Version   Date   Author   Description of change   

01 30.01.23 - DCO Submission 

    

    
  



Cambridge Waste Water Treatment Plant Relocation Project 
Drainage Strategy 

ii 
 

Contents 

[...]
the undelaying strata (see Sections 4.7 and 4.8 of this report for further 
details). 

• To a surface water body: where infiltration is not possible, a series of surface 
water drains (or a mixture of infiltration and land drains/swales is required in 
certain events, including landscaped facilities such as ridges and furrows and 
attenuation facility) may be employed with the proposal being to connect 
them to the existing drainage ditch  outside the Proposed WWTP, which is 
connected to an existing drainage network (see Appendix D for details) which 
ultimately discharges further downstream to the River Cam; 

• To a surface water sewer (highway drain, or another drainage system): see 
justification above for discharge ‘to a surface water body’; and 

• To a combined sewer: the surface water (of potentially contaminated) 
drainage system for the new site discharges to the head of the Proposed 
WWTP (where it will combine with the incoming wastewater), passing through 
the treatment process before discharging via the proposed new outfall to the 
River Cam.  

3.1.2 For re-use: there is very limited availability for water re-use systems across the 
Proposed WWTP; however, this will continue to be investigated as an opportunity 
into and throughout detailed design.  

• Rainwater Harvesting (RWH) will be used for the larger roofs.  

3.1.3 Whilst the SuDS hierarchy can be applied to the majority of the Proposed WWTP it 
should not be applied to the STC area which is required to comply with the Industrial 
Emissions Directive (IED) due to a potential contamination risk.  

3.1.4 The SuDS measures have been developed using industry standard guidance such as 
the CIRIA SuDS Manual (Ref 6).   



Cambridge Waste Water Treatment Plant Relocation Project 
Drainage Strategy 

9 
 

 Other Drainage Considerations 

3.2.1 To limit and control the storm discharge into the treatment process, storage is 
available in the transfer tunnel via the TPS wet well chamber, and the new WRC 
storm tanks.  

3.2.2 Runoff from impermeable areas within the STC area of operations is considered 
unsuitable for infiltration. The operation of the STC area presents a contamination 
risk which requires the ability to contain, collect and treat any potentially 
contaminated surface water, therefore a separate (and self-contained) positively 
drained system is required to mitigate this contamination risk (by collecting the run-
off from the STC area and returning it to the inlet works for treatment). This is a 
requirement of the IED.  

3.2.3 Whilst not part of the area that will be designated under the IED permit, the same 
principles will be applied to any impermeable areas within the WRC that are also at 
risk of any potential contamination. This will include, but is not limited to, areas such 
as the inlet works hardstanding, delivery areas, de-sludge pumps slabs and pump 
laydown areas.  

3.2.4 Areas that require oil interceptors and silt traps, such as the HGV parking bays, will 
be identified and provided with appropriate facilities. All drainage design is to be 
based on a 1:100-year storm event with +40% allowance for climate change.   

3.2.5 Runoff from the areas of the Proposed WWTP that are contaminated (as part of the 
treatment process) will be collected in closed systems and returned back to the inlet 
works for treatment. Details of the types of contamination are provided in the next 
section.  

  



Cambridge Waste Water Treatment Plant Relocation Project 
Drainage Strategy 

10 
 

4 Proposed Drainage System Philosophy for The 
Proposed WWTP  

 Areas Requiring Drainage  

4.1.1 Figure 4.1 below provides an overview of the Proposed WWTP including:  

• OF (Office / Gateway-building Roof) and WS (Workshop Roof) 

• TPS (Terminal Pumping Station) and IW (Inlet Works) 

• WRC (Water Recycling Centre), ST (Storm Tanks) and OA (Outlet Area)  

• STC (Sludge Treatment Centre) and HGV (Heavy Goods Vehicle Parking) 

 
Figure 4.1: Proposed WWTP Drainage Areas Layout.  

4.1.2 An explanation of the colour coded areas, and the drainage requirements, are 
provided in Table 4.1 below.  

4.1.3 The information in Figure 4.1 and Table 4.1 originates from the drawing titled ‘Main 
Works Drainage Types and Areas’; a copy of this drawing is appended (Appendix A).  





Cambridge Waste Water Treatment Plant Relocation Project 
Drainage Strategy 

12 
 

Ref  Symbol  Area  
m2 (ha)  

Area %  
(see 
notes)  

Description  Drainage 
Requirements  

uncontaminated 
rainwater). 

Notes:  
* Areas indicated in red which are potentially contaminated= 36%  
** Areas indicated in blue are uncontaminated   = 64 %   
 

4.1.4 Table 4.1, above, indicates that the self-contained areas (2, 4, 5 and 6) will require 
separate drainage provisions. Similarly, due to rainwater capture by these areas, the 
proposed WWTP will result in an overall reduction of approximately 37% in surface 
area and respective surface water flow requiring drainage. 

4.1.5 Details are provided below, including approximate volumes to be accommodated, of 
storage and attenuation requirements for Areas 2, 4, 5 and 6:  

• Area 2 (gateway-building and workshop roofs): there will be a self-contained 
Rainwater Harvesting System (RWH) providing water for reuse. The RWH 
systems proposed for each roof are different in nature as described below:  

o Note that the intention of the RWH system is to promote sustainability; but 
that as far as the surface water drainage strategy is concerned the RWH 
system will be considered full at all times and further, that any surplus RWH 
flow will be routed via gravity to the clean area for drainage.  

o Workshop roof: The size of the RWH tank for the workshop roof is estimated 
to be 42m3. The tank has been preliminarily sized as follows: the total 
average annual rainfall to be collected on the workshop roof (with area of say 
1,000m2), assuming an 0.9 runoff coefficient and average annual rainfall of 
575mm/year, is 518m3. If all this water was captured the average volume 
available for daily use would be 1.4m3/day. Assuming the tank is sized to 
store 1 month’s use, to provide water over the drier month, then the 
required RWH system would be required to hold 42m3.  

o Gateway building: the roof area will drain to a landscaped rain-garden areas 
associated with the visitor parking area. Further details of this arrangement 
are provided in Section 5.1. 

• Areas 4 and 5 (WRC and STC areas): the runoff from these areas will be 
contained, as contaminated, and will be forwarded to the head of the works 
for treatment.  

o Note that the storage required will accommodated by providing a gravity 
drainage path to the TPS, for use of the tunnel storage (see also Note 2, in 
Section 4.2, regarding drainage provisions).  

o The rainwater volume to be accommodated during the design storm is 
estimated to be 1,900m3 (this is calculated as follows: 38,501m2 surface area 



Cambridge Waste Water Treatment Plant Relocation Project 
Drainage Strategy 

13 
 

is assumed to attract 50mm of rainfall depth during a design storm = 1,925m3 

say).  

• Area 6 (WRC open tanks): drainage is not required here, as the open-topped 
tanks will accommodate the rainwater.  

o The rainwater volume, to be accommodated during the design storm, is 
initially estimated to be approximately 1,600m3 (this is calculated as follows: 
the 31,819m2 surface area is assumed to attract 50mm of rainfall depth 
during a design storm = 1,590m3 say) equivalent to 50mm in depth. 

o Note that during detailed design the open tanks will be checked to see that 
they have capacity to accommodate the design storm, and the freeboard 
adjusted if necessary.  

4.1.6 Further details of the drainage strategy for the clean/uncontaminated areas (3 and 
7) is therefore required, including:  

• Area 3 (impermeable concrete roads): roads requiring drainage (of 
uncontaminated run-off); and 

• Area 7 (permeable site areas - see Note 1): grass, stone chipped areas and 
block paved roads requiring drainage (of uncontaminated rainwater).  

o Note 1: Although Area 7 is referred to as permeable this only applies to the 
surfaces. The immediately underlying ground (weathered West Melbury 
marly chalk) has low permeability; further details of this are provided in 
Section 4.7.  

 Impermeable Areas 4 and 5 (with Contained Drainage System)  

4.2.1 The Proposed WWTP drainage system (for Areas 4 and 5, where the surface is 
impermeable and at risk of contamination) is to be designed to route the runoff back 
to the head of the works for treatment. This will include any surface water from 
areas where the surface is impermeable and at risk of contamination, and collected 
via a network of combined kerb/drainage units, which will form a dedicated site 
drainage network draining to a pumping station which will return the flow to the 
head of the works for treatment.   

4.2.2 Modelling of the surface water run-off rates from these areas is to be undertaken 
during the detailed design phase of the project, which will allow the pumping station 
provision (see note 2) and any attenuation requirements to be sized.   

• Note 2: current provisions in the WRC design, to forward these contained and 
potentially contaminated flows, are via a 50l/s pump set to the head of the 
works for treatment. There is also a flow allowance for site drainage, of 
1,080m3/d, in the design flows for treatment. 

4.2.3 Special precautions will be taken in the following areas for the contaminants listed 
that may present a risk (further consideration of this topic will take place during 
detailed design): 



Cambridge Waste Water Treatment Plant Relocation Project 
Drainage Strategy 

14 
 

• Inlet works (Area 4): there is a risk of spillage from the grit removal and 
screenings process (including skip and vehicles movement) and also from 
incoming tankers (emptying incoming wastewater from various local sources 
including cess pits).  

• WRC (Area 4): there is a risk of chemical spillage (such as ferric chloride from 
the storage tanks and dosing operations), which will be mitigated by returning 
any surface water in a closed system back to the head of the works for 
treatment.       

• HGV Parking Bays (Area 5): there is a risk of oil and diesel spills from the HGV 
vehicles this area will be provided with an oil interceptor (located close to the 
parking bays) to capture any oil as soon as possible (as there is a risk of mixing 
and emulsification further downstream, in particular after any large steps in 
the drainage path). 

• STC (Area 5): there is a risk of spillage of sludge and sludge liquors, and 
thickening/dewatering chemicals (polymers), which will be mitigated by 
returning any surface water in a closed system back to the head of the works 
for treatment.    

 Permeable Area 7 and Impermeable Area 3 (not at risk of 
Contamination)  

4.3.1 The majority of the site is to have permeable surfaces, including:  

• block paving in areas with a low risk of contamination;  

o the roads (and visitor parking bays and paths) will have no kerb, so that 
runoff can be collected by an arrangement of French drains;  

• stone chippings in low risk areas (smaller areas, around buildings, tanks 
etc); and 

• grassed areas (larger open areas).  

4.3.2 It is currently assumed that the permeable surfaces will accommodate some of the 
rainwater runoff, as a form of attenuation storage. In extreme events some areas of 
the site may be designed to pond to accommodate the rainwater. Estimated storage 
volumes associated with these areas are provided in a later section of this report (in 
Section 4.9 and Table 4.5).  

4.3.3 The following sections of this report consider:  

• rainwater volumes from a design storm event;  

• green-field runoff; and  

• site permeability.  

4.3.4 The consideration of the drainage requirements for clean areas (3 and 7), using 
equivalent greenfield run-off rates to determine attenuation volumes, follows below.  







Cambridge Waste Water Treatment Plant Relocation Project 
Drainage Strategy 

17 
 

• 1 in 100 years   =  8.9 l/s/ha; and  

• 1 in 200 years   = 10.5 l/s/ha.  

o Note 5: The ‘Rainfall Management for Developments’ document (Ref. 8) 
advises (on page ix) that: “No allowance for climate change should be applied 
to calculated greenfield peak rates of runoff from the site for any hydrological 
region. It is recognised that an increase in rainfall will result in an increase in 
runoff, but that if the greenfield runoff formula is increased proportionately, 
that storage volumes will remain largely the same and this is not considered 
to be a suitable precautionary position.”  

o Note 6: QBAR is a Flood Studies Report (Institute of Hydrology, 1995) term 
denoting the Mean Annual Flood flow rate for a river (and approximates to a 
return period of 2.3 years). We are aware that the FEH data is generally 
preferred (rather than FSR data) in discharge calculations, and we have used 
FEH data where possible. 

4.6.4 The Proposed WWTP is contained within a circular boundary (of approximately 500m 
diameter) covering an area of 19.6ha. The greenfield runoff flow rates above are per 
hectare, and indicate flows ranging between 43 l/s (for a 1 in 1 year event) and 174 
l/s (for a 1 in 100 year event) for the full Proposed WWTP area (of 19.6ha, as the 
complete site is effectively impervious due to the WWTP development and the very 
low permeability of the underlying weathered West Melbury marly chalk strata).  

4.6.5 The use of a higher greenfield runoff rate, such as 174 l/s during a 1 in 100 year 
event, will assist to reduce the attenuation storage required. However, this requires 
agreement with the regulating authorities as they may require the flows to be 
limited to a lower return rate.  

4.6.6 The agreed greenfield rate of flow (for example at a rate of 174 l/s during a 1 in 100 
event), that could be released from the clean storage pond(s) to the wider 
catchment and/or designated watercourse, will be released in a controlled manner 
using a variety of means (such as via a hydrobrake or float control valve or similar).  

 Consideration of Ground Permeability 

4.7.1 Investigations have confirmed that the underlying ground, in particular the 
Weathered West Melbury Marly Chalk, has a low permeability and is therefore 
unlikely to provide any capacity to allow surface runoff water to drain via infiltration.   

4.7.2 In addition, this means of drainage (using direct deep infiltration SUDS) may not be 
compliant with the requirements of the Environment Agency (EA) Approach to 
Groundwater Protection (Ref 4) as the water table is high. Further consideration of 
Groundwater Protection is provided in the next section (see 4.8).    

4.7.3 A ground investigation identified the ground properties and permeability for each of 
the underlying strata layers in the vicinity of the Proposed WWTP. The underlying 
ground details are summarised in the table below:  





Cambridge Waste Water Treatment Plant Relocation Project 
Drainage Strategy 

19 
 

 Compliance with Environment Agency (EA) Approach to 
Groundwater Protection 

4.8.1 The requirements of the EA Approach to Groundwater Protection (Ref 4) are to be 
followed. It is understood that the particular systems of concern are soakaways and 
other means of infiltration SUDs.  

4.8.2 The Proposed WWTP is on greenfield land and therefore construction in 
contaminated ground (where infiltration could re-mobilise contaminants to pollute 
groundwater) is not considered a risk.    

4.8.3 The requirements of statements G1 and G9 to G13 (in Ref 4), are considered below: 

• G1 - Direct Inputs into Groundwater. 

o Areas that potentially contain hazardous substances will be drained 
separately (with separate attenuation and redirection to the head of the 
works for treatment). 

o The clean areas, other than the excess flow from the RWH system, will not 
have a direct interface with groundwater.  